B2_N66(30M)_DFT-s-

Halten: 408 Type: Power (RMS)

Ref Lyl Offset 7,60 B
Ref Level 30.00 dBm

Video BW 3.0 MHz"

Function Width

B2_N66(30M)_DFT-s-

Halten: 408 Type: Power (RMS)

Ref Lyl Offset 7,60 B
Ref Level 30.00 dBm

Video BW 3.0 MHz"

Function Function Width

B2_N66(30M)_DFT-s-

Halten: 408 Type: Power (RMS)

Ref Lyl Offset 7,60 B
Ref Level 30.00 dBm

Video BW 3.0 MHz"

Function Function Width

OFDM_BPSK_Edge 1RB _Left Low CH

OFDM_BPSK_Edge 1RB Left Mid CH

OFDM_BPSK_Edge 1RB Left High CH

Stop 17.800 GH|
Sweep ~35.1 ms (40001 pts)

Function Vaiue

Stop 17.800 GH|
Sweep ~35.1 ms (40001 pts)

Function Vaiue

Stop 17.800 GH|
Sweep ~35.1 ms (40001 pts)

Function Vaiue

B2_N66(30M)_DFT-s-
OFDM_QPSK_Edge 1RB Left Low CH

2 Powar wmg\_
o0

v Hol
Free Run

e —————————ee e

Video BW 3.0 MHZ' Stop 17.800 GHz|

‘Sweep ~35.1 ms (40001 pts)

Start 30 MHz
#Res BW 1.0 MHz

5 Marker Table v

Mode Trace Scake Function Vaiue

N1 f

)

B2_N66(30M)_DFT-s-
OFDM_QPSK_Edge 1RB Left Mid CH

2 Powar wmg\_
wHokd. 1001100
Free Run

Video BW 3.0 MHZ' Stop 17.800 GHz|

‘Sweep ~35.1 ms (40001 pts)

Start 30 MHz
#Res BW 1.0 MHz

5 Marker Table v
Mode Trace Scake X ¥ Function Function Vaiue
f

)

B2_N66(30M)_DFT-s-
OFDM_QPSK_Edge 1RB Left High CH

gk 1

V|
Tg: Free Run

Scale/Div 10 dB

Wﬂ—ﬂ—ﬂ—ﬂ-ﬁ——'——

Video BW 3.0 MHZ'

Stop 17.800 GHz)
‘Sweep ~35.1 ms (40001 pts)

Start 30 MHz
#Res BW 1.0 MHz

5 Marker Table v
Mode Trace Scake X ¥ Function Function Vaiue

N1 f [ 271 dBm

) 3 dEm



Conducted Band Edge

B'::?d (iﬁf) Ba?d:'vzi?th Arfcn ('Iillrl'-alcz]) Modulation RB Result Verdict
66 15 30 425000 17250  DFTSOFDM 1@0 seegraph  PASS
66 15 30 425000 1725.0 D':T;P'g}f DM 1@0 seegraph  PASS
66 15 30 425000 1725.0 D':Téf;g}f DM 160@0  seegraph  PASS
66 15 30 425000 1725.0 DFTéSF;gE DM 160@0  seegraph  PASS
66 15 30 433000 1765.0 DFT;,'S}E DM 1@159  seegraph  PASS
66 15 30 433000 1765.0 DFT(';;(S)EDM 1@159  seegraph  PASS
66 15 30 433000 1765.0 DFTE;S';'S}E DM 160@0  seegraph  PASS
66 15 30 433000 17650 ~ PFT-SOPDM  160@0  seegraph  PASS

QPSK




B2_N66(30M)_DFT-s-
OFDM_QPSK_Edge 1RB Left Low CH

B2_N66(30M)_DFT-s-
OFDM_BPSK_Edge 1RB _Left Low CH

Afen 4068 Trig: Frea Run
off

o Freg 2
MaglHokd. 100100

Tig: Fres Run
Gale: O
Ratio Stt None

¥ Ga Low

Ref Lvi Offset 7.60 B
0

31 Range Graph
Ref Value

Scale/Div 10.0 48

Stop 1.720 GHz

Stop 1.720 GHz
Measure Trace

Measure Trase

B2_N66(30M)_DFT-s- B2_N66(30M)_DFT-s-
OFDM_BPSK Outer Full Low CH OFDM_QPSK_Outer Full Low CH

[Spectrum Anaiyzer 1
Sputous Emissions

KEYSIGHT ot /¢
in

Tig:FreaRun  Center Freg Z
Gale: O ArglHokd WfN-D(\ RLT o Ipl

FGamlow  Rado

Aiten. 4068

Ref Lvi Offset 7.60 B
Scale/Div 10.0 48 Ref Value 30.00 dBm

Stop 1.720 GHz

Stop 1.720 GHz
Measure Trace

Amplitg

Measure Trase

Frequency

B2_N66(30M)_DFT-s- B2_N66(30M)_DFT-s-
OFDM_QPSK_Edge 1RB Right High CH

OFDM_BPSK Edge 1RB Right High CH

Trg: Frae Run  Canlar Freg: 2
[Hokd. 100
vt Neme

Gair Low

Ref Lvi Offset 7.60 B
Scale/Div 10.0 48 Ref Vialue 30.00 dBm

Stop 1.790 GHz

Stop 1,780 GHz

Measure Trase
Amy

Type



B2_N66(30M)_DFT-s-
OFDM_BPSK_Outer_Full High CH

Aifen: 4068 Fras Run
of

a Low

Ref Lvi Offset 7.60 B
Ref Value 30.00

B2_N66(30M)_DFT-s-
OFDM_QPSK_Outer_Full_High CH

Spurous 17

KEYSIGHT Inout RF Input. Adten: 40 68 Trig. Free Run
Con on off
Fraq Rt It

RefLvi Offset 780 dB
Ref Vall dBm



s=amranas. FCC RF Test Report Report No. : FG230406E

Appendix B. Test Results of Radiated Test

n2 /NR 20MHz / QPSK / ANTO(NR)

Frequency EIRP Limit Qvgr St TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3702 -56.71 -13 -43.71 -68.97 2.64 14.90 H
5553 -54.09 -13 -41.09 -65.95 2.94 14.80 H
Lowest 7404 -52.84 -13 -39.84 -62.61 3.39 13.16 H
3702 -57.11 -13 -44.11 -69.37 2.64 14.90 V
5553 -54.22 -13 -41.22 -66.08 2.94 14.80 V
7404 -52.78 -13 -39.78 -62.55 3.39 13.16 V
3741 -54.52 -13 -41.52 -66.78 2.64 14.90 H
5613 -51.50 -13 -38.50 -63.36 2.94 14.80 H
Middle 7488 -51.62 -13 -38.62 -61.39 3.39 13.16 H
3741 -56.83 -13 -43.83 -69.09 2.64 14.90 V
5613 -52.97 -13 -39.97 -64.83 2.94 14.80 Vv
7488 -51.70 -13 -38.70 -61.47 3.39 13.16 V
3783 -55.65 -13 -42.65 -67.91 2.64 14.90 H
5673 -53.15 -13 -40.15 -65.01 2.94 14.80 H
Highest 7560 -52.33 -13 -39.33 -62.10 3.39 13.16 H
3783 -56.85 -13 -43.85 -69.11 2.64 14.90 V
5673 -53.55 -13 -40.55 -65.41 2.94 14.80 V
7560 -51.84 -13 -38.84 -61.61 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_7A_n2A/LTE 20MHz + NR 20MHz / QPSK / ANT2(LTE) & ANTO(NR)
Frequency EIRP Limit Qvgr Es wiealle Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3705 -56.20 -13 -43.20 -68.46 2.64 14.90 H
5550 -54.34 -13 -41.34 -66.20 2.94 14.80 H
Lowest 7410 -52.05 -13 -39.05 -61.82 3.39 13.16 H
3705 -56.20 -13 -43.20 -68.46 2.64 14.90 V
5550 -53.41 -13 -40.41 -65.27 2.94 14.80 Vv
7410 -51.85 -13 -38.85 -61.62 3.39 13.16 \Y
3741 -56.73 -13 -43.73 -68.99 2.64 14.90 H
5613 -54.53 -13 -41.53 -66.39 2.94 14.80 H
Middle 7488 -51.19 -13 -38.19 -60.96 3.39 13.16 H
3741 -56.91 -13 -43.91 -69.17 2.64 14.90 V
5613 -55.02 -13 -42.02 -66.88 2.94 14.80 V
7488 -51.27 -13 -38.27 -61.04 3.39 13.16 V
3780 -54.17 -13 -41.17 -66.43 2.64 14.90 H
5670 -53.95 -13 -40.95 -65.81 2.94 14.80 H
Highest 7560 -51.12 -13 -38.12 -60.89 3.39 13.16 H
3780 -56.48 -13 -43.48 -68.74 2.64 14.90 V
5670 -54.39 -13 -41.39 -66.25 2.94 14.80 V
7560 -51.50 -13 -38.50 -61.27 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B1 of B5
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n5/NR 20MHz / QPSK / ANTO(NR)

Frequency ERP Limit Qvgr St TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1648 -65.27 -13 -52.27 -72.24 1.58 10.70 H
2472 -61.12 -13 -48.12 -69.37 2.10 12.50 H
Lowest 3304 -60.36 -13 -47.36 -69.25 2.86 13.90 H
1648 -64.19 -13 -51.19 -71.16 1.58 10.70 \Y
2472 -59.29 -13 -46.29 -67.54 2.10 12.50 Vv
3304 -60.09 -13 -47.09 -68.98 2.86 13.90 \Y
1656 -64.95 -13 -51.95 -71.92 1.58 10.70 H
2480 -58.39 -13 -45.39 -66.64 2.10 12.50 H
Middle 3312 -60.07 -13 -47.07 -68.96 2.86 13.90 H
1656 -64.41 -13 -51.41 -71.38 1.58 10.70 \Y
2480 -59.03 -13 -46.03 -67.28 2.10 12.50 \Y
3312 -59.97 -13 -46.97 -68.86 2.86 13.90 \Y
1656 -65.66 -13 -52.66 -72.63 1.58 10.70 H
2488 -61.21 -13 -48.21 -69.46 2.10 12.50 H
Highest 3320 -60.26 -13 -47.26 -69.15 2.86 13.90 H
1656 -64.73 -13 -51.73 -71.70 1.58 10.70 V
2488 -59.36 -13 -46.36 -67.61 2.10 12.50 V
3320 -60.17 -13 -47.17 -69.06 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_7A_n5A/LTE 20MHz + NR 20MHz / QPSK / ANT2(LTE) & ANTO(NR)
Frequency ERP Limit Qvgr Es wiealle Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1648 -64.71 -13 -51.71 -71.68 1.58 10.70 H
2472 -60.03 -13 -47.03 -68.28 2.10 12.50 H
Lowest 3304 -59.62 -13 -46.62 -68.51 2.86 13.90 H
1648 -63.69 -13 -50.69 -70.66 1.58 10.70 V
2472 -58.33 -13 -45.33 -66.58 2.10 12.50 V
3304 -59.88 -13 -46.88 -68.77 2.86 13.90 V
1656 -64.67 -13 -51.67 -71.64 1.58 10.70 H
2480 -59.70 -13 -46.70 -67.95 2.10 12.50 H
Middle 3112 -59.33 -13 -46.33 -68.22 2.86 13.90 H
1656 -64.73 -13 -51.73 -71.70 1.58 10.70 V
2480 -60.31 -13 -47.31 -68.56 2.10 12.50 V
3112 -59.27 -13 -46.27 -68.16 2.86 13.90 \Y
1664 -64.92 -13 -51.92 -71.89 1.58 10.70 H
2488 -59.69 -13 -46.69 -67.94 2.10 12.50 H
Highest 3320 -59.89 -13 -46.89 -68.78 2.86 13.90 H
1664 -64.55 -13 -51.55 -71.52 1.58 10.70 V
2488 -59.03 -13 -46.03 -67.28 2.10 12.50 V
3320 -59.97 -13 -46.97 -68.86 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B2 of B5
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n7 /NR 50MHz / QPSK / ANTO(NR)

Frequency EIRP Limit Qvgr St TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
5005 -62.59 -25 -37.59 -72.80 3.03 13.24 H
7510 -57.93 -25 -32.93 -67.38 3.56 13.01 H
Lowest 10010 -62.09 -25 -37.09 -71.61 3.92 13.44 H
5005 -61.62 -25 -36.62 -71.83 3.03 13.24 V
7510 -57.92 -25 -32.92 -67.37 3.56 13.01 V
10010 -62.38 -25 -37.38 -71.90 3.92 13.44 V
5020 -60.74 -25 -35.74 -70.95 3.03 13.24 H
7532 -50.17 -25 -25.17 -59.62 3.56 13.01 H
Middle 10040 -59.11 -25 -34.11 -68.63 3.92 13.44 H
5020 -62.10 -25 -37.10 -72.31 3.03 13.24 V
7532 -49.90 -25 -24.90 -59.35 3.56 13.01 Vv
10040 -60.59 -25 -35.59 -70.11 3.92 13.44 V
5050 -63.02 -25 -38.02 -73.23 3.03 13.24 H
7570 -54.06 -25 -29.06 -63.51 3.56 13.01 H
Highest 10090 -61.18 -25 -36.18 -70.70 3.92 13.44 H
5050 -62.06 -25 -37.06 -72.27 3.03 13.24 V
7570 -51.04 -25 -26.04 -60.49 3.56 13.01 V
10090 -61.69 -25 -36.69 -71.21 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_2A_n7A/LTE 20MHz + NR 20MHz / QPSK / ANTO(LTE) & ANT2(NR)
Frequency EIRP Limit Qvgr Es wiealle Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
5000 -61.92 -25 -36.92 -72.13 3.03 13.24 H
7504 -56.92 -25 -31.92 -66.37 3.56 13.01 H
Lowest 10000 -61.85 -25 -36.85 -71.37 3.92 13.44 H
5000 -55.16 -25 -30.16 -65.37 3.03 13.24 V
7504 -42.04 -25 -17.04 -51.49 3.56 13.01 Vv
10000 -61.87 -25 -36.87 -71.39 3.92 13.44 V
5052 -57.43 -25 -32.43 -67.64 3.03 13.24 H
7576 -57.36 -25 -32.36 -66.81 3.56 13.01 H
Middle 10100 -61.63 -25 -36.63 -71.15 3.92 13.44 H
5052 -53.97 -25 -28.97 -64.18 3.03 13.24 V
7576 -52.97 -25 -27.97 -62.42 3.56 13.01 V
10100 -61.84 -25 -36.84 -71.36 3.92 13.44 V
5100 -62.17 -25 -37.17 -72.38 3.03 13.24 H
7652 -57.11 -25 -32.11 -66.56 3.56 13.01 H
Highest 10200 -61.20 -25 -36.20 -70.72 3.92 13.44 H
5100 -63.03 -25 -38.03 -73.24 3.03 13.24 V
7652 -53.86 -25 -28.86 -63.31 3.56 13.01 V
10200 -61.43 -25 -36.43 -70.95 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B3 of B5
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N38 / NR 40MHz / QPSK / ANTO(NR)

Frequency EIRP Limit Qvgr St TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
5144 -63.90 -25 -38.90 -74.11 3.03 13.24 H
7720 -48.62 -25 -23.62 -58.07 3.56 13.01 H
Lowest 10290 -61.38 -25 -36.38 -70.90 3.92 13.44 H
5144 -63.68 -25 -38.68 -73.89 3.03 13.24 \Y
7720 -45.33 -25 -20.33 -54.78 3.56 13.01 Vv
10290 -61.74 -25 -36.74 -71.26 3.92 13.44 \Y
5156 -63.44 -25 -38.44 -73.65 3.03 13.24 H
7732 -51.00 -25 -26.00 -60.45 3.56 13.01 H
Middle 10310 -61.59 -25 -36.59 -71.11 3.92 13.44 H
5156 -63.43 -25 -38.43 -73.64 3.03 13.24 \Y
7732 -45.26 -25 -20.26 -54.71 3.56 13.01 \Y
10310 -61.91 -25 -36.91 -71.43 3.92 13.44 V
5165 -62.24 -25 -37.24 -72.45 3.03 13.24 H
7750 -50.68 -25 -25.68 -60.13 3.56 13.01 H
Highest 10330 -61.39 -25 -36.39 -70.91 3.92 13.44 H
5165 -61.04 -25 -36.04 -71.25 3.03 13.24 V
7750 -51.55 -25 -26.55 -61.00 3.56 13.01 V
10330 -61.54 -25 -36.54 -71.06 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n41/NR 100MHz / QPSK / ANT2(NR)
Frequency EIRP Limit Qvgr Es wiealle Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
4996 -58.65 -25 -33.65 -68.86 3.03 13.24 H
7492 -49.08 -25 -24.08 -58.53 3.56 13.01 H
Lowest 10000 -61.76 -25 -36.76 -71.28 3.92 13.44 H
4996 -54.90 -25 -29.90 -65.11 3.03 13.24 V
7492 -49.70 -25 -24.70 -59.15 3.56 13.01 V
10000 -62.01 -25 -37.01 -71.53 3.92 13.44 V
5088 -56.65 -25 -31.65 -66.86 3.03 13.24 H
7632 -55.74 -25 -30.74 -65.19 3.56 13.01 H
Middle 10190 -60.49 -25 -35.49 -70.01 3.92 13.44 H
5088 -56.22 -25 -31.22 -66.43 3.03 13.24 V
7632 -51.49 -25 -26.49 -60.94 3.56 13.01 V
10190 -60.23 -25 -35.23 -69.75 3.92 13.44 V
5184 -57.28 -25 -32.28 -67.49 3.03 13.24 H
7780 -53.26 -25 -28.26 -62.71 3.56 13.01 H
Highest 10380 -60.61 -25 -35.61 -70.13 3.92 13.44 H
5184 -55.80 -25 -30.80 -66.01 3.03 13.24 V
7780 -52.26 -25 -27.26 -61.71 3.56 13.01 V
10380 -61.44 -25 -36.44 -70.96 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B4 of B5
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n66 / NR 20MHz / QPSK / ANTO(NR)

Frequency EIRP Limit Qvgr St TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3423 -58.15 -13 -45.15 -68.89 2.604 13.34 H
5133 -54.28 -13 -41.28 -64.79 3.011 13.52 H
Lowest 6840 -53.53 -13 -40.53 -63.73 3.271 13.47 H
3423 -58.54 -13 -45.54 -69.28 2.604 13.34 \Y
5133 -55.19 -13 -42.19 -65.70 3.011 13.52 Vv
6840 -53.95 -13 -40.95 -64.15 3.271 13.47 \Y
3471 -58.09 -13 -45.09 -68.83 2.604 13.34 H
5208 -51.08 -13 -38.08 -61.59 3.011 13.52 H
Middle 6948 -53.43 -13 -40.43 -63.63 3.271 13.47 H
3471 -58.31 -13 -45.31 -69.05 2.604 13.34 \Y
5208 -53.84 -13 -40.84 -64.35 3.011 13.52 \Y
6948 -53.73 -13 -40.73 -63.93 3.271 13.47 V
3522 -48.55 -13 -35.55 -59.29 2.604 13.34 H
5283 -44.56 -13 -31.56 -55.07 3.011 13.52 H
Highest 7044 -53.96 -13 -40.96 -64.16 3.271 13.47 H
3522 -48.80 -13 -35.80 -59.54 2.604 13.34 V
5283 -45.64 -13 -32.64 -56.15 3.011 13.52 V
7044 -53.70 -13 -40.70 -63.90 3.271 13.47 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_2A_n66A /LTE 20MHz + NR 30MHz / QPSK / ANT2(LTE) & ANTO(NR)
Frequency EIRP Limit Qvgr Es wiealle Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3441 -54.40 -13 -41.40 -65.14 2.604 13.34 H
5163 -53.97 -13 -40.97 -64.48 3.011 13.52 H
Lowest 6888 -53.79 -13 -40.79 -63.99 3.271 13.47 H
3441 -58.25 -13 -45.25 -68.99 2.604 13.34 V
5163 -53.16 -13 -40.16 -63.67 3.011 13.52 V
6888 -53.80 -13 -40.80 -64.00 3.271 13.47 Y
3471 -56.99 -13 -43.99 -67.73 2.604 13.34 H
5208 -49.11 -13 -36.11 -59.62 3.011 13.52 H
Middle 6948 -53.15 -13 -40.15 -63.35 3.271 13.47 H
3471 -58.59 -13 -45.59 -69.33 2.604 13.34 V
5205 -37.74 -13 -24.74 -48.25 3.011 13.52 V
6948 -53.64 -13 -40.64 -63.84 3.271 13.47 Y
3501 -57.96 -13 -44.96 -68.70 2.604 13.34 H
5253 -51.83 -13 -38.83 -62.34 3.011 13.52 H
Highest 7008 -53.42 -13 -40.42 -63.62 3.271 13.47 H
3501 -58.18 -13 -45.18 -68.92 2.604 13.34 V
5253 -52.82 -13 -39.82 -63.33 3.011 13.52 V
7008 -53.41 -13 -40.41 -63.61 3.271 13.47 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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